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Applicant . Lik Hung Metal Manufacturing Ltd.
G/F., Block B, Mai Luen Ind. Bldg.,
23-31 Kung Yip St., Kwai Chung, N.T.

Description of Samples : One (1) group of submitted sample said to be
Lik Hung Floor Box
Country of Origin: China
Country of Destination: Hong Kong

Date Samples Received : 2019-06-10
Date Tested : 2019-06-10 to 2019-06-28
Investigation Requested . Selected test(s) as detailed herein.

CHENG ghun-y :
Authdfized Signatory

Note: When a statement of conformity to a specification or standard is provided, the ILAC-G8 Guidance document (and/or IEC
Guide 115 in the electrotechnical sector) will be adopted as a decision rule for the determination of conformity unless it is
inherent in the requested specification or standard, or otherwise specified in the Report.

International Safe Transit Association (ISTA) Certified Laboratory Approved Laboratory of The Woolwark Company

Members of The Govmark Fire Laboratories Certified Laboratory

Hong Kong Apparel Society Limited

Hong Kong Footwear Association Hong Kong Association for Testing, Inspection and Certification Limited

Knitwear Innovation and Design Society (KIDS)
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Laboratory : Unit B, 10/F, Block 1, Tai Ping Industrial Centre, No. 57 Ting Kok Road, Tai Po, N.T., Hong Kong
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TEST RESULT(S):

Loading test
In-house method

Load was applied at the center of the top surface of the floor box by a Smmx Smm thick steel plate for 24
hours. The box was loaded gradually and the corresponding deflection / permanent deflection was
recorded at load of 1.5kN. ‘

Result
Applied Load (kN) Deflection at Looad (mm) Permanent Deflection after Load
Released to Pre-load (mm)
0.0 0.00 -
1.5 8.93 0.84

No visible damage after test
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